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ER#{4:/Bushing assemblies

5 5 BE N L &=
No. Parts No. Ref. Part. No. D Descnptlon Number
1 31003002 EislackiliE ] sleeve 1
2 30103106 210297 ek e kR i sleave 1
3 30103106 210297 i R 1 sleeve 5
4 20103020 250141 ET sleeve 1
5 20103020 250141 R TR slesve
[ 30203004 250146 i F 4z sleave b
7 30203005 251003 AR £ sleeve 1
8 30203024 250147 FER £ sleeve 1
9 30203025 260136 TR Hh s sleeve 1
10 20622019 FiES) plug 1
11 30122039 e plug 1
12 30203002 260137 kAT sleeve 1
13 30203003 250138 TEEE slesve 1
14 30203006 0628 el i sleave 1
15 30203039 0628 RIS sleeve 1
16 30203011 250139 T sleeve 1
17 30203017 250140 o s slesve 1
18 30222011 i) plug 1
19 30203018 250141 EHTEE slesve 1
20 30203014 o fhards sleeve 1
21 30222010 S plug 1
22 302030156 HFhpiE sleeve 1
23 30203016 204089 Bl gilif = slesve 1
24 30203012 A e sleeve 1
25 30203009 250191 T AT A sleeve 1
26 30203010 250144 TS E sleeve
27 P0O3005 fHA xR pin 1




—. EF# ¥ /Frame assemblies

o A5 HEMY " - -

No. Parts No. Ref.Part.No. il QRPCrPLEENN STy enber
1 30122008 240052 HiES | plug 2
2 21022005 biiES | plug 1
3 21012018 Bk ) washer 1
4 20622019 HiE2) plug 1
5 30222002 209084 JHE plug 1
6 HO1001 240001 B 424 e ring 1




SHFi

Parts Manual

7 30112001 255002 i M filter 1
B8 30223006 255108 il 54 pin 1
9 301530001 250117 HLACEEET bed pin 4
10 20122009 210003 B plug 1
11 30111001 206590 ik oll sight gauge 1
12 WO02003 #HE10 (£ washer 4
13 505001 ERFTM10=27.5 screw 4
14 30112002 250020 kil cover 1
15 501002 7017 EEETMAxB.5 CECrew 2
16 100886 L ol chassis 1
17 100887 BLFE T T nadnadt 1
section

18 30226004 FAL pin 2
19 30122007 W plug 1
20 31022008 W4 plug 1
21 31022015 i plug 1
22 31022016 W plug 1
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—. BR#1/Cover assemblies

= i 5 . =
IIT'-'lc:J, Pafth JNc;. Ref. I;;i ri.lo kil Description Nummber

1 504060 7021 ESETM4Ax12 SCrew ]
2 303600 i (M arm cover{top) 1
3 30122005 il B plug 1
4 20711055 o T Ol Sight Window 1
5 21022003 il T £ oring i
6 31022010 e The head gasket 1
7 S01060 7052 B FTMBx10 screw [
8 203605 250154 f i 4R arm cover({rear) 1
9 31022013 250155 15 h AR gasket 1
10 207511007 BT screw 2
1 31012020 T4 needle bar cover 1
12 31022006 Blekim&EdiE  |oring 1
13 13837002 7 plug 1
14 10122003 jili Bf plug 1
15 303599 Wik (W) |arm cover{rear) 1
16 31012042 WEETER glass plate 1
17 31012029 g Shield frame 1
18 30111003 250257 Pl eye guard 1
19 W01002 202875 4 [ sticker 2
20 S01006 7009 B8 FTM3x4.5 screw 2
21 501060 7052 R RET screw 2
22 W02004 303335 4 16 sticker 1
23 31012012 i R o 1
24 301520001 BT screw 1
25 W03001 210307 it e 2 washer 2
26 20131063 47 52 o sticker 1
27 501002 T screw 1
28 31022014 FHH Card line piece 1
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=. & & & 1/Cloth plate assemblies

e T B =
r:oJ Pa:':lFs JNo. Heil;;ﬁ.ri.lo. A Bsscription Nlﬁnmber

1 501005 7021 B ETM4 10 screw 3
2 S02001 007043 EELETM4 %6 screw 3
3 303607 PR A T oo gover 1
4 L02001 7019 B8 FTM4x8 screw 7
5 30212008 ki Cover plate 1
6 30222006 s Flat mat 1

30222027 # IR Flat mat 1
7 501004 BT SCrew 1
B 302930 BRE i bed cover 1
9 31001005 B iR4e needle plate 1
10 501005 AT screw 2
11 31012023 0389 E# e D 1
12 303604 0388 EFRE R [ o 1
13 S04019 7024A ) screw 2
14 31026004 0330 R pin 1
15 S10026 4554 EE5TM3x3 screw 2
16 31022004 0325 e B 1 e 1
17 31012039 il S25E & i bed cover plate 1
18 30222008 21005 Prists cushion 2
19 31001008 i 24 & cover before bed 1
20 31009005 R 2 B bracket 1
21 S01006 ETM3%4.5 screw 2
22 30226013 240198 # pin 1
23 31001010 255 hinge 1
24 S10005 4554 EE5TM3x3 screw 2
25 207511016 007022A B ETM4x16 screw 2
26 30128002 i bracket assembly 3
27 301520002 250013 TSR G RS |sorew 1
28 301530002 25T sCrew 1
29 502001 007043 T4 x6 screw 3
30 303601 SEGULIE OB S;"; :cc:vngrn - 1
31 30213045 UTit4 threadguide 1
32 S01004 -t screw 1
a3 13812007 ¥ circlip 1
34 S01002 BT screw 2
35 30213009 R threadguide 1
36 301511024 3] screw 1







JDCIK It

M. T##4/Hook shaft assemblies

= A b B
i PaI'tsJNo. Reiﬁa{ir:lo. ik Raschiption Nj&nier

1 400082 250551 RNk crankshaft

2 510016 7036 82 FTM4 %5 sorew 1
3 31002008 260554-92 il crankshaft 1
4 510015 7128 i25TMEx0.75x4  |screw 2
5 400070 210091-92 HUEN connection 1
6 301511004 5376 2 FTSM11/64*40  |screw 4
7 400228 262056-92 Rt crank 1
8 S05002 4534 S T 1
9 3012400300 250520A91 B bearing 1
10 510028 4547 12 5TMEx0.75x5  |screw 8
11 3012400400 250557-91 e & bearing 1
12 30103012 s bushing 1
13 3023501700 401 S & |gear(lower) 1
14 30103008 260544 5 bushing 1
15 31003004 e bushing 1
16 512003 4555 B2 5TMEx0.75x7  |screw 2
17 BO1003 63047 bearing 1
18 30108001 250514 $5 el ring 1
19 S01004 7018A 2 5TM4x7 8 screw 2
20 3023501800 402 il sl |gear(lower) 1
21 30235020 305050C [&] it timing belt 1
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. E3#i#EH/Main shaft assesmblies

5 5 5y e HE
i Description
No. Parts No. Ref.Part.No. =% P Number
1 S01011 7028 EREIM5x10 screw 2
2 301510004 4592 25T screw 1
3 S11001 7152 E25TMBx0.75x6  |screw 1
4 S08001 7153 24T MBx0.75x3.5 |screw 1
5 30224005 FHAF R bearing 1
6 400065 250560A it crankshaft 1
7 400061 253500-92 HERFEL I CaiRoton 1
assembly
8 S01008 007021A E2FTM3 5%13 screw 2
9 400308 i maotion assy 1
10 30104006 253501A feiagilie crank assembly 1
11 505002 4534 T 1
12 30109003 250524 Al balance weight 1
13 510002 4514 L85 M5x5 screw 2
14 30103004 250508 $Edhis joint 1
15 S12003 4555 E25TMBx0.75x7  |screw 4
16 510029 4547 25T MBx0.75x5  |screw 9
17 3012400400 250529-91 i A& bearing 1
18 30103012 ks 5 bushing 1
19 30235004 il =] gear{upper) 1
20 31003003 g 12 bushing 1
21 3012400400 250528-91 S il bearing 1
22 B01005 6203 bearing 2
23 31002009 [ shaft 1
24 31035002 i pulley 1
25 812001 4556 E2FTME =B screw 1
26 S10009 4541 5T MBx8 screw 1
27 S05004 4501 o) screw 1
28 Wo1004 204585 iy washer 1
29 S10004 4592 BEETMBx1x12 screw 1
30 301517001 2T screw 1
31 31009001 i Balance weight 1




Wmfﬂeedle bar assemblies

=n

SE54G

27 Description §
No. Parts No. Ref.Part.No. Number
1 30202024 251014-91 EHT needle bar 1
: needl ebar
2 30102009 206061 FHFrELk clane 1
5 301511005 5325 FHIFFLLIEET |screw 1
4 30205002 251016 sHIER  link 1
5 30102050 206053 WL |eccentric pin 1
needle
6 Bo7001 240098 B X 12X 12 Bt 1
7 30128030 240101 riic) washer 1
8 30109004 206063 g HEH  leuide block 1
9 31009006 251017 WHGE  |euide 1
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10 30227003 251018 THME latch 1
11 S01003 7021 B2 TM4x12 screw 2
12 30123002 179040-05 B sponge 1
13 30112009 206524 AT oll wick retainer 1
14 30123014 212186 % oll wick 1
15 30134001 3565t needle holder 1
16 S10026 4554 25T M3x3 sorew 3
17 30115067 356+ needee plate 1
18 302817001 005511-HC B2 sorew 2
19 30210005 5 fil sponge 1
20 510007 4546 E25TM4 x4 Screw 2
21 30204035 4035 At oll wick 1
22 301811025 7086 gl o screw 1
23 30201008 251512 e g needle guardirear) 1
24 30217002 257567 fE4rE needle guard(rear) 1
25 §10007 4543 E25TM4 x4 SCrew 2
2 30204003 251513-92 o 2t lever 1
27 501029 7013 EFM3.5x7.5  |screw 1
28 30201007 251514 A 41k 4 e 1
29 30217001 257568 T 4 fE8cs o= 1
30 30117001 Bl sponge 1
31 30203056 e sleeve 1
32 30207071 ﬂ'ﬁjﬂ: UraUh Tl TICTUre 1

Lot
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+. BT EEH/Needle guard assemblies

] i e L H e
Ta% Pa rﬁsﬁ((}. Ref_"’.’ iﬁ%\o ki EeSiion I?&u;t:er'
1 30210002 252036-92 R sccentric 1
2 510015 7128 8R4 MBx0.75x4 sSCrew 1
3 B0O7009 206172 Hh#K26x30x12.7 |needle bearing 1
4 30205003 252035 e rod 1
5 30226005 252037 A pin assembly 1
6 NO1004 4805 67 MS nut 1
W01004 240062 PEFF SR washer 1
8 30201010 252039 HAE AR guide/looer shaft |1
9 30109001 201074 X guide 1
10 W02001 202286 HiE5 washer 1
11 301511004 4019 bl S egET screw 1
12 30202007 252044 3 S shaft 1
13 30228006 240232 T washer 1
14 505048 45247110 BT M4=10 bolt 1
15 wWo02002 201252 R4 washer 1
16 30228005 240231 i washer 1
17 30204004 252046-92 B35 - th 4 lever 1
18 505002 4534 BT MBx0.75x15.2 [screw 1
19 30201011 252040-92 [IE R holder 1
20 S04019 7021A BT M= 12 screw 2
21 30228003 252041 il washer 2
22 30209003 252042 iFi slider 1
23 30209004 252043 biiihe pin 1
24 510007 4543 AT M4 =4 screw 2
25 30201012 252045-92 JE b holder 1
26 30201101 e looper holder 1
27 30221018 i joint screw 1
28 30213050 S threadguide 1
29 510007 7129 BRET M4 x5 SCrew 1
30 30217003 257566 B looper 1
3 30228004 252047 SEp gl washer 2
32 30203007 252052 IaEs (a4 bushing 1
33 510013 BR4T SCrew 2
34 30203044 25204931 LIES: bushing 1
35 001021 231011 OflE12.2x2.4 o ring 1
36 30228002 252055 18 washer 1
37 30202006 252048 HH shaft 1
38 505046 7145 BRYTM3.5+9.5 screw 1
38 501006 bE4T screw 1
40 30223014 i felt 1
41 12921002 it pipe 1
42 30203045 T A oil cover 1
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J\. $4l#4E/Feed mechanism

7t

3 iy T n =
FTNJi. Paﬁ-sjil 0. H;?Pﬁ;.io. B Dogeiipian Ntf[n;er
1 3021000300 25260792 AR LAY |eccentric 1
2 S10006 4539 07T ME=6 screw 2
3 BO7007 204084 Hh#%22x26x10 needle bearing 1
4 30224001 240236 Sl % 28x24x13 needle bearing 1
5 30229001 240234 i ring 1
& 30229002 240237 i ring 1
7 30205004 252608 HEH rod 1
8 30204005 252609-92 it ki crank 1
9 S05005 4531 BETME=12 sScrew 1
10 30228007 240055 K washer 1
11 S02016 7041 BRETM3x3.2 SCrew 1
12 30205005 252612 Rt rod 1
13 30205007 252614 FHEE SN link 1
14 30205006 202176 HEH link 1
15 S10007 4537 BT Mdxd SCrew 1
16 30226007 252613 4 pin 2
17 20123021 202176 JK795ih4 oil wick 1
18 30226008 252616 i i pin 1
19 30204006 252617 ith it crank 1
20 510029 7142 BRI MBx5 sCrew 2
21 30204007 25261891 R ERIE link 1
22 510029 2547 07T MBx5 screw 2
23 30202008 252622 HHER IR guide 1
24 S10006 4539 BRI ME=6 screw 1
25 30227005 252620 Jir spring 1
26 302530001 rakll 04T screw 1
27 30202009 252621 HHEE F shaft 1
28 001022 240017 ORlE7=1.5 oring 1
29 30212013 252523 fam i lever 1
30 501011 BT ME=10 screw 1
31 31011007 252624-VB E1E indication plate 1
32 502004 4537 BT M4 =8 screw 1
33 30202010 252625 FHEE AT D screw 1
34 H05012 201629 41 4 ring 1
35 HO5006 200983 415 ring 1
36 001023 240251 OAE5=1.5 o ring 1
37 509015 4550 BETMA=10 screw 1
38 P03011 #3x12 pin 1
39 302090086 252626 R liner 1
40 302516001 252660 5 0 nut 1
41 S10007 4543 BEAT M4 x4 screw 1
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. EAAEH/Need mechanism

: T P oo &
JriJI;IJ';_Q. Paftrsil 0. Flef,F:;rt.Jl'%\Jo. i g Nfﬂter
1 3021400100 AN feed dog

130214001 BT main feed dog 1
2|30214002 Mz T diff feed dog 1

3 301511024 7019 La) screw 1
4 S01004 oE4T screw 1
5 501002 7017 BRI M4 xB.5 screw 2
6 30209050 0950 bl differential crank 1
7 505048 57028 BEYTMA =10 sSCrew 1
30203013 252637 HE bushing 1

9 30228008 240039 ] washer 1
10 LO1004 7056 EEHEMSx0.5%13  |screw 1
11 30212099 252629 ER e guide (left) 1
12 30226032 0932 LY pin 1
13 30206003 0903 Lemlh 5 differential braces 1
14 302086004 0904 iR T4 feed dog stand 1
15 30209080 0980 i slider 1
16 30202036 0936 5 4h crankshaft 1
17 30205081 0981 HEF link 1
18 30203041 0941 HE bushing 1
19 302509010 0910 BEITMA=18 SCrew 1
20 505003 4531 BEYTMS=10 screw 1
21 302517005 0905 M7 AT |screw 1
22 30228020 1045 HENE 1R 18 washer 1
23 30204322 1027 R pin 1
24 30204321 1026 HeTh JE TN AT link 1
25 30205008 252636 gl oS iAT link 1
26 30226040 0940 4 pin 1
27 505003 4531 BE{TM5=10 screw 1
28 30204077 0977 g link 1
29 30202035 0935 EETh 4 crankshaft 1
30 30123014 202175 biiiEd oil wick 1
31 30126009 210766 i1 pin 1
32 20123021 202176 JK795ihk oil wick 1
33 30123001 206748 EEfi felt 11




34 30209008 252632 B block 1
35 B07008 210238 HHOx12x13 needie bearing 1
36 30204008 252628 {5 quide (right) 1
37 $10013 7152 bE4TMBx6 screw 1
38 30208001 e collar 1
39 510029 b T screw 1
40 30208002 P collar 2
41 $10029 BT screw 2




+. EB#BH/Presser form assemblies

> % ZEMY - B
”Zf. Paftrsjilo. Fief.F;;jrt.Jilo. = pasipan Nlﬁwter
1 310530002 253000-91 i E B adjusting bar 1
2 301516005 253003 BE nut 1
3 30227008 240252 I 35 spring 1
4 30227009 240253 D i ) spring 1
5 30202017 253026 BB presser bar 1
8 30104017 206139 FE B L 2k presser bar clamp i
7 301511009 BRETMA > 12 screw 1
8 3010901700 253005-91 S 4 4540 4 guide 1
9 511025 7025 BRET M4 % 20 Screw 2
10 S01006 7009 BRYTM3 % 4. 5 screw 1
11 3010206400 263008-91 i E 4 lever 1
12 30108006 192024 1241 ] collar i
13 301512001 5084 iy B BB T screw 3
14 30112016 206157 M st |link i
15 301520007 5386 BRET screw 2
16 30127009 253010 Jr FE S spring i
17 30108005 206156 ]| collar 1
18 30122023 BHES) plug 1
19 30104019 206149 R bell crank(upper) 1
20 301511011 5187 6 AR T screw 1
21 30212018 253027 fRME M [link 1
22 301520008 5184 HEREMORET screw P
23 30104020 206148 J5 A 1 bell crank{lower) 1
24 301520013 0020224 TEEENTTEEEN | frow ;
25 31002006 FE4h shaft i
26 31012060 EERT lever 1
27 S01011 BT screw 1
28 S01004 BT screw 2
29 31012603 HEE link 1
30 31012061 PR 4 link 1
3 S01004 BRAT screw 2
32 3011601300 257461-56 356 EH presser foot assy 1
3011601400 364 EH presser foot assy 1
33 301s11010 001170-3 FEB 5 0 5T screw 1
34 001006 240095 OBYES. 541, 8 o ring 1
35 3100201000 ;;#125”55%‘“' :iﬂg?ymr 1
36 30122023 = [ oil guard. 1
37 30112017 253028 FER 413 finger guard i
38 S01016 4549 BRATMS 2 17 screw ;
39 NO1004 4805 B MG screw 1
40 512003 BEYTMBx0.75x7  |screw 1
41 301520007 5386 BRET screw 2
42 31012072 firkit pulling plate i
43 31012032 Et clamp i
44 S01004 BRET screw 2
45 31012044 FREL Support plate 1
46 31012025 g K stator 1
47 sS01002 7017 BEET M4 x6.5 screw 2
48 S01004 BRET screw 2
49 31031004 i chain 1
50 30118020 Fa) cutter 1
51 3102200200 L HE Steel wire rope 1







SJDCIK

+—. RBEHEF{H/Needle feeding assemblies

v |

g * ZEM i &
N Parts s, | RatPartit ey m bt
1 30110007 254501 A WA Mg e i
2 510002 4514 BRATME % 5 screw 2
3 400059 254511 EL it ST connection i
4 30104024 254503 W1 20 4 crank 1
5 S05002 4534 RAEXTTSX onraw :
6 30126006 254504 VEF screw 1
7 30128032 240062 g washer 1
8 NO1004 4805 bR ETMS nut 1
8 30102024 254519 TEEN 4 shaft 1
10 30128015 206180 TEREFSh#RE  (washer 1
11 HO5004 306671 4k 12 ring 1
12 30105013 254506B B 4 5l 342 F crank 1
13 5100029 4547 BRETME > 0. 755 |scraw 2
14 30126005 254507 IR R block 1
15 30202018 254518 e JE L A crankshaft 1
16 20123021 202176 JK795 2k oil wick 1
17 Q01008 233020 OREY < 1.8 oring 1
18 20108006 124l collar 1
19 510026 el screw 2
20 30104022 254516 IR 22 lever assembly i
21 501005 7020 BRATM4 % 10 screw 1
22 sS01017 7022 BRET M4 X 14 screw 1
23 30117005 257565 R spreader 1
24 30128018 g washer 1
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+ . &4/ Thread loosing assemblies

: + ZHE - E
rﬂ’j Paﬁﬁd 0. Fief.F:aI:rt.Jr%do. B Rl anter
1 31013014 b 3 e i
2 3102200200 Hi b 4 B 1
3 31012048 Hith g Loose line board i
4 504010 BEAT screw 2
5 S01004 8R4 SCraw 4
6 31012044 W YR i
7 31012025 Wiz m Kl Wire rope clamp i
8 $01005 bEET screw 1
9 31013007 it 2 Loose line board )
10 31013016 M it £k TR G TR 5
11 30113007 —TLitLkiR thread guide 5
12 31013022 bresl Loose line board 1
13 30103041 206202 A spacer 5
14 3011300400 254010A9U BRAH () | ooty o 3
15 3011300500 254010B9U WA () fﬂr%fn”hﬁ?””g i
16 3011300600 254010C9U Bkt gy S i
17 301530010 001817-2A ey 3 screw stud i
18 30128016 210319 el pr tension disc 5
19 30123027 pep bt [felt !
20 30111005 208450-UA I il 2h cup i
21 30127011 301037 HE® (3 spring(heavy) 2
22 30111006 208448 R Il 23 ratchet ;
23 301516006 208447-UA e nut i
24 30127012 201086 BEWE () spring{medium}) i
25 30127013 201068 AEE (38 spring(light) i
26 3101300700 201068 Jesl 58 tension i
27 31009004 Hth R block i







JICIK i

+=. & F 4/ Thread loosing assemblies

Mo | patsho | metpatwo | &% | Desoiton |ma  Numoer
1 S01004 7019 IRETM4=T.8 screw 5
2 31013006 253505A it i thread take-up 1
3 505004 4501 IZETM5X14 screw 1
4 W02001 303087 ] washer 1
5 30101018 253504 il £ P lever 1
6 20622019 i plug 1
7 301512001 5084 th #4357 screw 2
8 30108005 240201 EE ] ring 1
9 30128008 R gt el washer 1
10 31002001 253503 g ER (i) |shaft 1
11 30128019 204107 HE washer 1
12 W02002 201252 M4 T i washer 1
13 505048 4527 §EETMAX10 screw 1
14 501027 7009 §EETM3IX6 screw 1
15 31013017 253507 = I 5% thread guide 1
16 31012022 ik 3ok thread support 1
17 S01006 257 screw 1
18 30128034 e fi] washer 1
19 31013005 2R thread guide 1
20 206530016 7170 25T screw 2
21 501004 7018 EEETMA=T B screw 4
22 31012045 URL 245 1B Lh:;‘::”s'm 1
23 30112033 253511 it £ thread guide 1
24 510026 4554 R ETM3I=3 screw 1
25 30112025 234561 HEGR thread guide 1
26 30127014 253517 1 R % spring 1
27 30112026 253593 %271 tension disc 1
28 301520009 OW09070-2 B EEET screw 1
29 S10001 4535 EEETM3Ix4 screw 3
30 30113012 253545 R ipu kA holder 1
31 30113013 234521 RS i thread guide 3
32 30112027 253544 BMEEERE thread guide 1
33 W01001 303448 M4 T4 B washer 1
34 501006 7009 EEFTM3Ix4.5 screw 2
35 302516005 1] = 088 £ adjusting nut 1
36 301530055 W adjusting screw 1
37 30127016 137109 2 spring 1
38 20112033 137108 gk thread retainer 2
39 30112032 253547 BE R e thread guide 1
40 31012046 253548 M 2R AR thread guide 1
41 31012018 AR thread guide 1
42 30112029 253514 T thread guide 1
43 31013011 253515 RS 7] thread guide 1
44 3101204600 Wl A 4 thread guide 1







+P0. 3TL N E4F/Cam assesblies

]

B

=)

ik No. Parts No. Ref.Part.No. o Description Nu mﬂtier

1 S04004 EEETMA%15 screw 1
2 30227016 1516 E=R 05 reset spring 1
3 30208020 1520 FTHR S ';fa':f]::;ﬁ i 1
4 30212068 1568 Ty bracket 1
5 30313019 HAE () | e 1
6 30313020 VT ETD ”:":::t?“”a 1
7 S01006 7009 EEETM3%4.5 screw 3
8 30212084 1584 e thread guide 1
9 310520007 EET screw 1
10 31027001 p=R 6 reset spring 1
11 31012037 TR BEARF fight line wrench 1
12 30208022 1522 iR stop 1
13 31012036 EaR layer 1
14 S01002 EZETMA 6.5 screw 2
15 30213025 167079 VI thread guide 1
16 10128001 PR A A sticker 3
17 12928036 137108 AEER Fr thread retainer 2
18 12927012 211388 B35 spring 1
19 301530055 W adjusting screw 1
20 302516005 18 AR adjusting nut 1
21 31012034 b 7R 7 AR cover 1
22 S01002 EEFTMA %6 screw 2
23 3101302700 T O Eif&;hmad 1
24 S10007 HEETMA x4 screw 2
25 31008027 SE L4 collar 1
26 $12003 4547 HEETME%0.75%5 |screw 1
27 30224004 #7#6902ZZNR  |bearing 2
28 30123022 e Wool top 1
29 $12003 4547 EZ$TMEx0.75%5  [screw 1
30 31002012 E it 1 shaft 1
31 $12003 4547 EZ$TME%0.75%5  |screw 2
32 30235019 A |time belt 1
33 $12003 4547 EZETMEx0.75%5  |screw 2
34 30203038 fhRE bushing 1
35 30224004 #h756902ZZNR  |bearing 1
36 S01002 Z5TMAx6 screw 2
37 31027004 i reset spring 1
38 303602 AR (EEED)  |shield 1
39 310520005 $ih fir 0BT screw 1
40 W03007 HH spring 2
41 31022011 W ) cam gasket 1
42 31022012 *# spring 1
43 303603 CIEEETC T cover 1
44 S10007 HEETMA %4 screw 1
45 30222006 s cushion 1
46 S01002 7017 EZETM4%6.5 screw 4
47 30235021 A small timing belt 1
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+H. JHEIEEH/Lubricatrion assemblies

e

SEMS

= =y
HI:I(:: Parts No. Ref.Part.No. kd Degcri Nu mT:-er

1 30136006 1609 il L pipe 1
2 301530012 255037 R screw 1
3 30121021 205113A O5x DT tube 1
4 20636001 200136 wWmEEL joint 2
5 30129006 202199 HWER® (L) |clamp 2
6 301530013 200152 kL) screw 2
7 30121012 255003 e oil pipe 1
8 30123010 240136 M felt 1
9 S10002 4514 125T M5x5 screw 1
10 31027005 EEEEER S back felt circlip 1
11 30223023 £ B B gah:k"f:?:"e o 1
12 12921002 240006 O3xD5ihE screw 1
13 20429001 202199 WEEH clamp 7
14 30112039 255008 A oil guard 1
15 501002 7017 15T M4x6.5 screw 2
16 3012010500 255007-91 Loy oil distributor 1
17 N01001 4821 W2 HE M4 nut 1
18 12921005 240134 D4x DBl tube 1
19 3022100800 255094-91 EA oil splash pipe 1
20 30136005 255123 Ak EEL joint 1
21 20122033 iy washer 7
22 12021002 DI D5 screw 1
23 S04010 7018A 25T M4 % 5.5 screw 2
24 W01001 B sticker 1
25 30221023 D4x OB E pipe 1
26 30223022 (ol B felt 1
27 501002 7018 1Z5TM4=T screw 1
28 201830004 R ET joint screw 1
29 12921002 D3x D5 tube 1
30 12512073 WER tubing clamps 1
31 30227040 e screw 1
az 505048 24T screw 1
33 30223023 A [l A felt 1
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+75. HEZ4E/Oil pump assemblies

7t

== 2 b Lt K fr -
1I:Ic: Paﬁs JNo. Ref.PJa;f ;.I:.Io. bkl DPsqiRies NumT:-er
1 30201029 225041 i oil resenvoir 1
2 20528014 202287A i washer 1
3 301511015 5138B g £T screw 1
1 30201029 255041 e eyl 1
2 20528014 202287 Y| sticker 1
3 301511015 51388 B g T screw 1
4 505007 4504 EET MBx20 0Z5T MB=20 4
5 30222014 255042 i oring 1
8 3022000300 1722 S EE RS oil pump assy 1
7 30102031 255024 EEE shaft 1
8 30120004 255025 FEhit2 rotor 2
g 30120005 W17-6 E o ity rotor 1
10 30120005 255027 M EhEE rotor 3
11 30120008 255028 BT cover 1
12 301520011 7105 HHATARET screw 2
13 30251300 1713 AT screw 2
14 30125003 255019 EER worm wheel 1
15 510002 4514 BEET M5x5 screw 2
16 30120002 W17-4 W SE s e 1
17 30220002 1714 E S pump body 1
18 30120009 1719 HEE (D pump body 1
19 30120003 1720 HWMEE T pump body 1
20 S05004 4534 BEET M5x12 screw 2
21 301330014 205111 i agET joint screw 3
22 20136001 206233 BEwha oil filter 1
23 201530030 210200 23] screw 1
24 001010 206431 O%![#38.7%3.55 |0 ring 1
25 302597 210201-PD PR S cover 1
26 30131004 9A3002 1R i A filter seal 1
27 501003 7021 BEETM4% 12 screw 3
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++t. ER&EEE 4 /Silicon oil delice assemblies

= = BE — =)
E;.I(;. Pa flJrs JNo. Ref.PJa{ : r:.lo. #H Si=cription Niﬁer
1 30111070 R o onid f(‘l'jpp s :
2 30112040 207067-PD Rt cap 1
3 P03008 206781 i 2x6 pin 2
4 $16002 7009 L"*mﬂ ST39% Necrew 2
5 30123011 207068 R felt 1
6 30201075 1075 EEhE silicone oil box 1
7 S01004 7019 64T M4x7.8 screw 2
8 30201014 255107 By el 1
conle | ouwe
9 30209017 206851 405k plug 1
10 30223005 240247 R felt 1
11 30126009 210766 4 pin 1
12 12921002 240246 42 /8 o tube 1
13 20123021 202175 JKB568 £ oil wick 1
14 30212666 2666 ERpet ] E"al;fa"a RRRR 1
15 30222028 2028 EwhE L ificage ofl box 1

cover




+J\. KADH YL &F4¥/Frame assemblies

5 s B " -~ R
o Descriptian
Na. Parts No. Ref.Part.No. ik P Number
e p P hotoel ectric
1 3103300100 SREE{E R AL S 1
2 3103000400 HE 3 plug 1
3 20131063 Rk washer 1
4 207511026 BE5T screw 1
5 21111018 JACKlogou logo 1
6 21228001 i washer 1
7 310517001 02T screw 2
8 3103000300 LEDET LED light 1
9 505068 125 ME5x20 screw 8
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+. LRLEH/ Thread apool assemblies

= e Sk =

FfoJ 3 ﬂﬁ‘:’of o Ref.?f‘ﬁ.\';. kil Desclit Nlﬁ{'nmber
i 3013102700 HQH M thread assy i
2 30102032 503-SA 2o e thread bar(loer) 1
3 30128024 509 frul | washer 2
4 30101028 5055A b i bracket (3-spool) !
5 30101029 5055A hirka g bracket (3-spool) |
6 20131006 380A e spool pin 5
T wozoo2 201252 i 4 washer 5
8 30101030 527-SA ot sk 3t bracket (3-spoal) 1
9 20631025 381-8A HIEAT apool tray 5
10 20631024 507 FEf A cushion

11 20131008 382-SA HEEE spool retaining f 5
12 102004 7102 85T M6X 34 [screw 2
13 WO1003 512 g 6 washer 2
14 504001 4022 HEET ME X 10 SCTew 2
15 30102034 502-SA O e thread bar (upper |
16 30129005 504-SA HE+rH Joint 1
17 504002 4021 IE5T M5 16 aCTew 4
18 NO1OD4 4805 825 M5 nut E:
19 30111008 383-5A g bracket 1
a0 30113018 384 S thread guide bar 1
21 504003 4014 BRET M4 25 serew 1
22 30101031 S527TASA o ek e bracket I
23 20631017 233-SA [l 2% holder |
24 504004 4012 I25T M4 15 sCrew 3
25 NO1005 4803 HEH M4 nut 9
26 20131036 293A JUES LT thread guide har 1
27 20131090 T tread guide pipe 5
28 20131112 g plastic cover 5
29 30103045 506 ideE thread guide 5
30 30122027 386 HIE rid cap |
31 ND1026 5476 b2 M18X1.5 serew |
32 30128062 T it bl washer 2




